
www.ohiowea.org                                                                                                                                                     1

u l l e t i n

Ohio Water Environment Association 

u ckeye
 

Volume 91:2 | Issue 2 2018

B

www.ohiowea.org 

R E M E M B E R I N G 

L A R RY 

MOON
pg. 54-57

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2018



www.ohiowea.org                                                                                                                                                     3
[...]
the City’s service area population increased.

The plant was greatly expanded in the early 1970s to 
provide activated sludge treatment for a design flow rate 
of 9.0 million gallons per day (mgd) because of additional 
growth in the sanitary sewer system service area.

Beginning in the early 1980s, the WWTP underwent 
additional improvements targeted toward providing 
for a tributary population of 60,000 through the year 
2000. These improvements were designed to allow the 
treatment facility to meet increased removals of ammonia 
nitrogen for the plant effluent and to reduce odors from 
the solids handling facilities. This treatment was required 
by the Ohio EPA following enactment of more stringent 
allowable in-stream ammonia toxicity concentrations. 
It was also intended to minimize odors in the thermal 
conditioning unit process.

The thermal conditioning unit process was removed in 
2000. In its place a centrifuge was installed. It operates 
by rotating at a very high speed in order to separate the 
liquids from the solids.

In 2012, the WWTP underwent the largest overhaul 
and update since the construction of the original plant, 
converting the plant from conventional activated sludge 
to an extended aeration plant with biological nutrient 
removal capabilities. In addition, to a major overhaul 
of the biological process the plant was automated and 
modernized creating a state of the art facility serving the 
residents of North Olmsted, parts of Fairview Park, and 
the northern half of Olmsted Township.

Pretreatment - Screening Facility
The first unit process at the WWTP are two Andritz 

Perforated Plate Screens. One quarter inch fine screens 
were selected at North Olmsted to provide superior 
screenings removal and to prevent maintenance issues 
downstream. Material removed by the screen is dewatered, Aerial view



www.ohiowea.org                                                                                                                                                     45

bagged and placed in a dumpster for conveyance to 
landfill. A bypass channel with a manually cleaned bar 
screen is provided as redundancy. The Andritz perforated 
plate screens rated at 20 MGD each, use close fitting 
perforated plates to remove floating and suspended solids. 
The panels are shaped to form steps which are carried on 
heavy duty chains. The captured screenings are elevated 
from the channel on the stepped plates to the top of the 
screen and ejected through an enclosed discharge chute. 
High pressure spray water and a rotary brush ensure 
debris is removed from the panels. A dedicated screw 
compactor is provided for each screen.

Pretreatment - Grit Removal
After screening, inorganic solids such as sand and 

gravel, and non-putrescible organics (coffee grounds, 
fruit rinds and seeds) are removed. 

The Grit Removal Process consists of:
 6 Grit collection (Headcells)
 6 Grit separation (Slurry Cups)
 6 Grit washing and dewatering (Grit Snail)
 6 Grit pumps, and
 6 Grit storage (Disposal for landfill) 

A stacked tray system, manufactured by Eutek, 

provides grit separation from the flow stream, through 
vortex movement. Flow is introduced tangentially and 
establishes a vortex flow pattern causing solids to settle 
to the center of the tray. Degritted effluent flows out of 
the trays, over a weir and into an effluent trough.

Grit concentrates in the center of the tank and is 
pumped out by a Fairbanks Nijhuis recessed impeller 
pump to grit separation also called a Slurry Cup. Grit 
is washed and discharged to the Grit Snail where it is 
dewatered and discharged to a 8-cubic yard roll-off 
dumpster. The system is designed to handle a peak flow 
of 50 MGD through two individual treatment trains. The 
system provides 95% removal of 110 micron and larger 
grit.

Biological Treatment
After an initial round of treatment at the pretreatment 

facility the wastewater moves through a distribution 
chamber where it can be channeled to one or more, of 
eight tanks depending on the desired pathway and level 
of flow. The North Olmsted WWTP is an activated sludge 
system utilizing a Vertical Loop Reactor (VLR). The VLR 
is constructed similarly to a conventional plug flow tank, 
however, the tank is separated into an upper and lower 
pass with a horizontal divider baffle.

Mixing and aeration is provided by orbal aeration discs. 
In addition to the orbal discs, a system of coarse bubble 
diffusers is located at the bottom of each VLR tank. As flow 
is conveyed around the VLR at a high rate, coarse bubble 
aeration is applied at one end of the horizontal baffle plate. 
The bubble and flow travel along the plate and then move 
to the upper level of the reactor. Air bubbles are retained 
in the VLR longer than in a conventional activated sludge 
basin, thereby increasing oxygen transfer in the system.

The VLR tanks are rectangular aeration tanks. The 
tanks at the WWTP are concrete and consist of four 
small tanks (1-1,1-2,2-1,2-2) and four large tanks (1-
3,1-4, 2-3,2-4). The four large tanks were part of the 
original Aeration Process and were modified in the 2012 
improvements. Collectively all eight tanks provide a total 
influent detention time of 13.0 hours at a design flow rate 
of 7.0 MGD.

Each tank contains an intermediate (horizontal) baffle 

Plant Profile



46                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2018

which provides the ability of the flow to “loop” inside each 
VLR tank. The orbal discs, located at the top of the tank, 
cause the tank contents to flow over the top of the baffle 
in one direction, enter a turning vane (located at one end 
of the tank) that directs the flow down and under the 
intermediate baffle. The baffle is sloped upward as the 
flow travels to the end of the tank. The upward slope with 
the flow path is to provide for air to release at the opposite 
end of the tank.

 6 Rotor Assembly with Orbal Discs: The discs supply the 
mechanical mixing and impart the energy that recirculates 
tank contents at a rate of two feet per second. VLR 
tanks 1-1, 1-2, 2-1 and 2-2 have one (1) complete rotor 
assemblies while VLR tanks 1-3, 1-4, 2-3 and 2-4 have 
two (2) complete rotor assemblies. Each rotor assembly 
has 40 Orbal discs, 4.5 feet in diameter. The discs are 
split in half so that each disc can be adjusted, removed 
or attached without requiring any shaft disassembling. 
Each rotor has a 25 hp, 1,750 rpm drive motor with a 
Variable Frequency Drive (VFD) allowing the rotor speed 
to vary from minimum speed of 29 rpm to a maximum 
speed of 52 rpm. The aeration disc submergence varies 
between 11 inches and 17 inches.

 6 Weatherhoods: 3/16” fiberglass reinforced plastic steel 
weather and splash hoods are provided with each rotor 
assembly to prevent the wetting of the bearings and drive 
units from the disc spray. Also, the hoods are provided to 
prevent icing of the discs during cold weather. Finally, the 
weather hoods provide UV protection to the Orbal discs.

 6 Coarse Bubble Diffusers: Each VLR tank is provided 
with coarse bubble diffusers. VLR tanks 1-1, 1-2, 2-1 
and 2-2 are provided with 32 diffusers (a total of 128) 
while VLR tanks 1-3, 1-4, 2-3 and 2-4 are provided with 
114 diffusers (a total of 456). The diffusers are located 
near the turning vane where the mixed liquor is first 
turned down under the intermediate baffle. The release 
of air at entry point of flow beneath the baffle causes the 
longest possible “bubble path” in the mixed liquor. The 
long bubble path results in the coarse bubble diffusers 
providing extremely high oxygen transfer rates for coarse 
bubble diffuser while still providing low maintenance and 
trouble-free performance. The optimum air flow rate is 
5.0 scfm per diffuser.

Plant Profile

 6 Air Release Plate: An air release plate is provided 
between the turning vane and the intermediate baffle at 
the upflow end of each VLR reactor. The air release plate 
is provided to shear and disperse the air bubbles releasing 
from beneath the intermediate baffle. The air release plate 
further improves oxygen transfer and reduces localized 
turbulence at the end of the tank.

 6 Blowers and Air Piping: One (1) positive displacement 
blower is dedicated to supply air to the entire VLR 
process. Valving is provided in the Blower Building to 
allow two additional blowers to operate as swing to either 
the VLR or EQ tanks. The blowers are manufactured by 
Aerzen Corporation and have a capacity of 700 SCFM. 
The blowers supply air to the VLR process through a 10 
inch common discharge header which services each VLR 
through a 8 inch butterfly valve and 8 inch drop pipe 
to a 4 inch distribution manifold for the coarse bubble 
diffusers.

Final Clarifiers
The North Olmsted WWTP is equipped with three 

(3) Final Clarifiers (105 feet wide and 16 feet deep) to 
provide sufficient retention time for suspended solids 
separation from the waste stream. Clarified water leaves 
via the overflow weirs located around the perimeter of 
the tank. Each clarifier is equipped with scum baffles 
located in front of the weirs to contain any floating scum 
or debris within the clarifiers. The clarifier equipment is 
manufactured by Walker Process Equipment.

Return Activated Sludge and Waste Activated Sludge
Return Activated Sludge (RAS) is returned to the RAS 

conditioning tank (at the Preliminary Treatment Facility) 
to continue the biological treatment process. 

The RAS/WAS Pump Station consists of five (5) 
centrifugal pumps. These pumps are rated for 2,500gpm. 
The pump suction for RAS Pumps 1, 2 and 3 come from 
Final Clarifier #2 and #3. The suction for RAS Pump 4 
and 5 come from Final Clarifier #1.

Each set of pumps discharge to a 16-inch force main 
which conveys flow to the distribution box at the RAS 
conditioning tank. Flow through each of the RAS lines are 
monitored separately with dedicated flow meters.

Final Effluent Building
The wastewater next travels to the plant’s final effluent 

building for advance filtration, disinfection, and a final 
inspection.

Tertiary Filtration
The tertiary filters receive secondary effluent from final 

clarifiers No. 1, 2, and 3. Solids are retained on the inside 
of the filter panels, which consist of a series of 20 micron-
panels. As solids accumulate, the water level in the discs 
begin to rise, triggering a level sensor to backwash the 
filters. Backwash is discharged to the Plant Drain Pump 
Station. The filter equipment is manufactured by Kruger.

Tertiary filtration has been used at North Olmsted 
WWTP since 1970 to polish secondary effluent. Previously 
the plant had five cloth tertiary filters (roughly 100-200 
microns), which were replaced in 2012 with three (3) 



www.ohiowea.org                                                                                                                                                     47

(20 micron) units. Each unit is sized for 15 MGD firm 
capacity and 22.5 MGD total capacity.

The filters can handle a max flow of 22.5 MGD. A 
downward opening motorized slide gate, opens to limit the 
flow to the tertiary filters and protects them from rupture. 
During a high flow event, filter effluent and bypass flow is 
blended prior to disinfection.

After filtration, flow proceeds to UV disinfection.

Ultraviolet Disinfection
The WWTP disinfects by ultraviolet (UV) irradiation from 

April 1 through October 31 prior to discharge to Rocky 
River. The UV disinfection system is located in the Final 
Effluent Building and is the last step in the treatment 
process. The UV system is a 3000 plus manufactured by 
Trojan Technologies. 

At the plant’s maximum flow, the approximate contact 
time for ultraviolet treatment is four seconds, compared 
to the typical contact time for chlorination of 30 minutes.

Final Checks
During wastewater’s journey through the North Olmsted 

Wastewater Treatment Plant each step is controlled and 
monitored by a Supervisory Control and Data Acquisition 
computer control program called SCADA. The SCADA 
system also monitors and samples, through a flow pace 
automatic sampler, the quality of the final treated water 
before discharge to the Rocky River.

The platform for the North Olmsted Wastewater 
Treatment Plant is Visio-Citect. The developer and primary 
support for Citect is Schneider Electric. Installation of the 
SCADA system, HMI screens, and CPUs was performed 
under supervision of Dmytryka Jacobs Engineering. 
Local installer and support of the SCADA system, HMI, 
and CPUs is provided by Systems Group Technologies.

Biosolids - Sludge Holding
During treatment of the wastewater, Waste Activated 

Sludge (WAS) is produced as a result of the biological 
treatment in the activated sludge process. A large portion 
of the WAS is biodegradable and at the WWTP it is further 
treated in the aerobic sludge digestion process. The main 
purposes of the digestion process are to make the treated 

sludge suitable for ultimate disposal and to reduce the 
quantity of sludge needing disposal.

There are two (2) sludge storage tanks, both measuring 
50 feet in diameter and a depth of 28 feet. The WAS is 
removed from the secondary settling process by two (2) 
WAS pumps located in the RAS/WAS Pumping Station 
and transferred to the sludge storage tanks via a 4 inch 
line. At the Sludge Storage Pump Room (located between 
the two tanks) the line splits into two (2) lines, one for 
each tank, which goes over the top of the side wall and 
expands to a six" (6) line that is discharged at the bottom 
of the tank.

The sludge storage tank contents are aerated by a 
coarse bubble aeration system and a floating mixer is 
used to keep the contents mixed while in storage.

The Pump Room contains the decant pumps (one for 
each tank), sludge grinders and sludge transfer pumps. 
two (2) blowers used for aeration of the tanks are located 
adjacent to Sludge Storage Tank 2.

Biosolids - Sludge Dewatering
The Waste Activated Sludge (WAS) stored in the sludge 

storage tanks is dewatered prior to final disposal by 
two (2) dewatering centrifuges manufactured by GEA 
Westfalia Separator.

The sludge is pumped out of storage, blended with 
polymer and sent to the centrifuges for dewatering. 
Polymer enhances the dewatering capability of the solids. 
One centrifuge is located in the Solids Handling Building 
near the sludge storage tanks, and the other centrifuge is 
located in the sludge load out area.

The centrifuge spins at a rate of 4,300 rpm to utilize 
centrifugal force to separate water from the feed sludge. 
The water, known as centrate, is discharged by gravity 
to the Plant Drain Pump Station where it enters the 
wet stream treatment process. The dewatered cake is 
discharged to a screw conveyor and then onto the Belt 
Conveyor, in the sludge load out area, for disposal by 
truck.

The WWTP currently hauls all biosolids with the use of 
in-house staff. The operational goal is to haul material 
offsite for beneficial reuse. The major site for beneficial 
reuse is quasar’s Three Creeks Facility, where biosolids 

Plant Profile



48                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2018

are converted first to methane and then to 
electricity.

Influent Odor Control System
The quantification of treatment criteria for odors 

is often difficult. Perception of odor by the public 
is difficult to gauge and the sensitivity of the 
residents surrounding a plant can vary depending 
on prevailing winds, humidity, operation of the 
plant, and location relative to the primary odor 
sources. Although no specific criteria have been 
discussed, reduction of odors to minimal levels at 
the fence line is a common goal. This criterion does 